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BIOJVJ\| Two-step Snow blower TF220

|Group: 125-2- | | Edition: 1.2012 |
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| Group: 125-2- | Ejector fan | Edition: 1.2012 |




@ Spare parts catalogue

BIOJOIN] Two-step Snow blower TF 220

| Group: 125-2- | Ejector fan | Edition: 1.2012 |
Pos.no  Quantity Designation Article no. Comment

1 1 Ejector fan 1251366
2 1 Shaft for ejector fan 1252234
3 1 Leg bearing UCP 210 50mm 2954206
4 1 Flange bearing UCF 210 50mm 2954175
5 1 Chain wheel 1"xZ17 @40 2964212
6 1 Umbraco screw set m12x16 2473340
7 1 End plate on fan shaft g 66 1251340
8 1 Spring washer M16 DIN 127 B galv. 2534078
9 1 Screw 6kt m16x30 8.8 galv. 2422485
10 1 Nut plate for chain wheel tensioner 1252090
11 1 Sleeve for wheel tensioner 1252083
12 1 Roller chain 1" Simplex 53 links 2963122

1 Joint roller chain 1" single 2963152
13 1 Wheel tensioner 1"x12 teeth @i20 2954120
14 1 Washer m20 galv. 2531086
15 1 Spring washer M20 DIN 127 B galv. 2534086
16 1 Screw 6kt m20x80 8.8 galv. 2422581
17 2 Screw 6kt m16x55 8.8 galv. 2422494
18 2 Washer m16 galv. 2531078
19 2 Washer m16 galv. 2531078
20 2 Locking nut m16 8.8 galv. 2483613
21 4 Screw 6kt m16x45 8.8 galv. 2422491
22 4 Washer m16 galv. 2531078
23 4 Washer m16 galv. 2531078
24 4 Locking nut m16 8.8 galv. 2483613
25 4 Washer m14 galv. 2531072
26 4 Spring washer M14 DIN 127 B galv. 2534072
27 4 Screw 6kt m14x40 8.8 galv. 2422398
28 1 Sleeve on fan shaft 1252448
29 1 Wedge for chain wheel 17T 1252269



Spare parts catalogue
BIWU\l Two-step Snow blower TF 220

| Group: 125-2- | Feeding roller and gearbox | Edition: 1.2012 |
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@ Spare parts catalogue

BIOJOIN] Two-step Snow blower TF 220

|Group: 125-2- | Feeding roller and gearbox | Edition: 1.2012 |
Pos.no  Quantity Designation Article no. Comment

1 1 Feeding screw 1252249

2 1 Flange bearing UCF 210 50mm 2954175

3 1 Flange bearing UCF 210 50mm 2954175

4 1 Left side wedge 9x14x48 1252086

5 1 Umbraco screw set m12x16 2473340

6 1 Chain wheel 1"xZ26 @50 2964226

7 1 End plate on fan shaft g 66 1251340

8 1 Spring washer M16 DIN 127 B galv. 2534078

9 1 Screw 6kt m16x30 8.8 galv. 2422485

10 1 Nut plate for chain wheel tensioner 1252291

11 1 Sleeve for rear wheel tensioner 1252283

12 1 Wheel tensioner 1"x12 tenner @i20 2954120

13 1 Washer M20 galv. 2531086

14 1 Spring washer M20 DIN 127 B galv. 2534086

15 1 Screw 6kt m20x90 8.8 galv. 2422582

16 4 Locking nut m14 8.8 galv. 2483612

17 4 Washer m14 galv. 2531072

18 4 Washer m14 galv. 2531072

19 4 Screw 6kt m14x45 8.8 galv. 2422400

20 4 Screw 6kt m14x45 8.8 galv. 2422400

21 4 Washer m14 galv. 2531072

22 4 Washer m14 galv. 2531072

23 4 Locking nut m14 8.8 galv. 2483612

24 1 Gearbox BYPY S2050100040 2961113 up to 10040

24 1 Gearbox GB 02642 2961117 from 10041

24 1 Gearbox GB 03084 2961119 from 120041

25 1 Double joint @35-1 3/8" TF220 2962193 from 07001

25 1 Double joint @35-1 3/8" 2962192 up to 06060

26 1 Shaft for chain transmission 1252233 up to 06060
from 120041

26 1 Shaft for chain transmission 1252235 from 07001
up to 10040

26 1 Shaft for chain transmission 1252236 from 10041
up to 11040

26 1 Shaft for chain transmission 1252239 from 11041

27 1 Cotter 12x8mm [-45 2115160

28 1 Flange bearing UCF 208 40mm 2954173

29 1 Umbraco screw set m12x30 2473348

30 1 Chain wheel 1"xZ17 @40 2964212

31 1 End plate on fan shaft g 66 1252040

32 1 Spring washer M16 DIN 127 B galv. 2534078

33 1 Screw 6kt m16x30 8.8 galv. 2422485

34 1 Wedge for gearbox 8x10x56 1252268

35 1 Chain wheel 1"xZ17 @35 2964210

36 1 Ring on gearbox shaft 1252252

37 1 End plate on gearbox shaft g60 1252253

38 1 Spring washer M10 DIN 127 B galv. 2534060



Spare parts catalogue
DUUN Two-step Snow blower TF 220

|Group: 125-2- | Feeding roller and gearbox | Edition: 1.2012 |
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@ Spare parts catalogue

DUUN Two-step Snow blower TF 220

|Group: 125-2- | Feeding roller and gearbox | Edition: 1.2012 |
Pos.no  Quantity Designation Article no. Comment

39 1 Screw 6kt m10x35 8.8 galv. 2422301

40 1 Umbraco screw set m12x30 2473348

41 8 Washer m12 galv. 2531069

42 8 Spring washer M12 DIN 127 B galv. 2534069

43 8 Screw 6kt m12x30 8.8 galv. 2422348 up to 10040

43 8 Screw 6kt m12x25 8.8 galv. 2422346 up to 10040

44 4 Screw 6kt m14x45 8.8 galv. 2422400

45 4 Washer m14 galv. 2531072

45 4 Washer m14 galv. 2531072

46 4 Locking nut m14 8.8 galv. 2483612

47 1 Roller chain 1" Simplex 57 links 2963121

1 Joint roller chain 1" single 2963152

48 1 Spacer sleeve 1252248

49 1 Hexagon screw M8x46 8.8. galv. 2422254

50 1 Hexagon nut M8 locking galv. 2483609

51 1 Lock pin 13x55 DIN 1474 2527128



@ Spare parts catalogue

BIBJVN] Two-step Snow blower TF 220

| Group: 125-2- | Hull, three-point linkage and covers | Edition: 1.2012 |
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@ Spare parts catalogue

BIBJVN] Two-step Snow blower TF 220

| Group: 125-2- | Hull, three-point linkage and covers | Edition: 1.2012 |
Pos.no  Quantity Designation Article no. Comment
1 1 Skrog 1252230
2 1 Support f/front bearing 1252286 from 06001
1 Support f/front bearing 1252285 up to 05026
3 2 Wear steel, edge 1252296
4 1 Cover over feeding screw 1252242
5 1 Left side cover 1252289
6 1 Rear, upper cover 1252288
7 1 Rear cover shaft 1252279
8 1 Rear, lower cover 1252290
9 2 Skid pad 1252243
10 1 Plate at joints 1252251
11 4 Locking screw m16x45 8.8 galv. DIN603 2344491
12 4 Flange nut 16mm 2489175
13 4 Screw 6kt m8x20 8.8 galv. 2422244
14 8 Washer m8 galv. 2531047
15 4 Locking nut m8 8.8 galv. 2483609
16 2 Screw 6kt m16x110 8.8 galv. 2422503
17 4 Washer m16 galv. 2531078
18 2 Locking nut m16 8.8 galv. 2483613
19 2 Top strut bolt cat.1 @19X70mm 2526321
20 4 Linchpin @10x40mm (locking pin) 2556142
21 2 Spring cotter pin 4mm 10045 2528040
22 1 Ball head screw 2478240
23 1 Washer m8 galv. 2531047
24 1 Locking nut m8 8.8 galv. 2483609
25 4 Screw 6kt m8x20 8.8 galv. 2422244
26 8 Washer m8 galv. 2531047
27 4 Locking nut m8 8.8 galv. 2483609
28 4 Screw 6kt m10x35 8.8 galv. 2422301
29 8 Washer m10 galv. 2531060
30 4 Locking nut m10 8.8 galv. 2483610
31 1 Locking nut m10 8.8 galv. 2483610
32 1 Washer m10 galv. 2531060
33 1 Screw 6kt m10x25 8.8 galv. 2422297
34 1 Wear steel 12 x 200 x 2000 1252270
35 7 Locking head screw w/fir. M16x45 8.8 2344491
36 7 Flange nut M16 2489175
37 2 Level rod for skid pad 1252231



Spare parts catalogue

DUUN

BIOJOIN] Two-step Snow blower TF 220

| Edition: 1.2012 |

| Ejector spout

| Group: 125-2-
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Spare parts catalogue

DUUN

BIOJOIN] Two-step Snow blower TF 220

| Group: 125-2- | Ejector spout

| Edition: 1.2012 |

Pos Qty Article no Designation
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1251384 Ejector spout

1251382 Intermediate flap

2344330 Locking screw M10x25 ElZn 8.8 DIN 603
1252039 Bearing washer

2533065 Body washer g11/35x3

2483610 Locking nut M10 EIZn DIN 985

1251385 Grate for spout

2556142 Locking pin @10x40

2422299 Hexagon screw M10x30 ElIZn 8.8 DIN 933
2531060 Washer M10 ElZn DIN 125

2526317 Bolt #19,8x45

1251152 Stop against hull

1251141 Bracket for hydraulic motor

2955505 Hydraulic motor 31,8 ccm

2964105 Cog wheel module 4

1251142 Cover over hydraulic motor

1251198 Washer for cog wheel

1251136 Ball bearing ring @500

2422303 Hexagon screw M10x40 EIZn 8.8 DIN 931
2538039 Spring washer M6 A4 DIN 127

2537036 Washer M6 A4 DIN 125

2483808 Locking Nut M6 A4 DIN 985

2426207 Hexagon screw M6x25 A4 DIN 933
2426200 Hexagon screw M6x16 A4 DIN 933
2957759 Hexagon nipple GEK BSP 3/8" L10 ED
2422301 Hexagon screw M10x35 ElZn 8.8 DIN 933
2935150 Sticker Duun 160x160

1251383 Top flap

2344330 Locking screw M10x25 ElZn 8.8 DIN 603
1252039 Bearing washer

2533065 Body washer g11/35x3

2483610 Locking nut M10 EIZn DIN 985

1252037 Strut for crash flap

2344335 Locking screw M10x45 ElZn 8.8 DIN 603
1252041 Bearing sleeve on spout

1252058 Strut for outlet flap
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Spare parts catalogue
BIWU\l Two-step Snow blower TF 220

|Group: 125-2- | Side extension accessories | Edition: 1.2012 |
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@ Spare parts catalogue

BIOJOIN] Two-step Snow blower TF 220

|Group: 125-2- | Side extension accessories | Edition: 1.2012 |
Pos.no  Quantity Designation Article no. Comment
Tool part HMV attachment compl.1252137
1 1 Top strut bolt cat. Il 25,4X103mm 2526326
2 1 Linchpin @10x40mm (locking pin) 2556142
3 1 Tool part HMV attachment 1252137
Triangle quick coupling 1251117
1 1 Top strut bolt cat. 1l 25,4X103mm 2526326
2 1 Linchpin @10x40mm (locking pin) 2556142
4 1 Tool part Triangle 2984111
Left side snow trap 1252219
5 1 Left side snow collector 1252294
6 4 Locking screw m12x35 8.8 galv. DIN603 2344350
7 4 Washer m12 galv. 2531069
8 4 Locking nut m12 8.8 galv. 2483611
Right side extension TF220 1252215
9 1 Side extension 1252280
10 6 Screw 6kt.m16x45 8.8 galv. 2422491
11 12 Washer m16 galv. 2531078
12 6 Locking nut m16 8.8 galv. 2483613
NB Sold as a complete set only 1252215
Hydraulic operation of the outlet flap TF220 1252218
13 1 Cylinder 32x20x125 H20H20 2955362
14 2 Quick coupling 72" ISO male 2957860
15 2 Hydraulic gasket 72" BSP 2957861
16 2 1/4" hose R2 L-2200mm Rot/220 2958152
17 2 Hydraulic gasket 1/4" 2957862
18 2 Hexagon nipple BSP 1/4”-GEK10L 2957754
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Spare parts catalogue
BIWU\l Two-step Snow blower TF 220

| Group: 125-2- [ Stickers | Edition: 1.2012 |
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